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Notes for using this parts book

1. This list was prepared based on information available in October 2011.
2. Parts are subject to changes in design without prior notice.

3. Parts supplied as complete assemblies are circled by a dotted line.

4. The part which has the symbol "+" on its number (REF.NO) in the figure differs
depending on the specification or application. For details, refer to the parts list.
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A. HL{kEB 4 / Machine body
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A. HL{kER 4> / Machine body

SRS | THGFS | HE FEHH B NAME OF PARTS RM
1 140063001 1|y DOWEL PIN
2 SA3924001 | 1|zt POSITIONING PIN
3 SB1308001 |  1|@#aEse FACE PLATE ASSY
4 SA2929001 |  2|igprZ 125 RUBBER CAP, 12.5
5 062500816 |  2[4#24T M5X8 SCREW PAN M5X8
6 SA2441101 | 1M REAR COVER
7 062501216 | 7[48%T M5X12 SCREW PAN M5X12
8 SA2443101 |  1|p5a4g DUST PROTECTOR
9 062500616 |  2[4#24T M5X6 SCREW PAN M5X6
10 SA2444101 | 1wk L BEDLEGL
11 SA2445101 |  1|p4E S BEDLED S
12 SA2448101 |  1|i#ELA SLIDE PLATE, LA
13 SB2450101 | 1|3##5R SLIDE PLATE, R
14 S36663001 | 1|Hegreas SLIDE PLATE F ASSY
15 S34438001 |  4[42%T SM3.18-40X4 SCREW, FLAT SM3.18-40X4
16 116010001 | 1[42$T SM5.16-40X4 SET SCREW, SM5.16-40X4
17 SA2929001 | 1|igprZE 125 RUBBER CAP, 12.5
18 SA2929001 |  2|igprZE 125 RUBBER CAP, 12.5
19 S37060001 | 1|#EmiRia LABEL, GROUNDING
20 SA9826001 |  1|BiEsEBHRE LABEL CAUTION
21 062500816 |  2[424T M5X8 SCREW PAN M5X8
22 SA9957001 |  1|E=z4xia INJURY MARK
23 SA9957002 |  1|mz£izia INJURY MARK
T-8720C-050




B. L% E / Upper shaft mechanism
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B. Lih3E & / Upper shaft mechanism

SHS | FHMHFS |48 ZFiH AR NAME OF PARTS RM
1 SA2746201 1| E%h ST UPPER SHAFT, ST
2 SA4089001 1| Bk 2 4F Bh 47 THREAD TAKE-UP CRANK
3 SB1485001 1| %d7% 600422 BALL BEARING, 600422
4 SB1484001 1|47 6004ZZNR BALL BEARING, 6004ZZNR
5 SA6166001 1| $+4F gl AT 5 CRANKSHAFT
6 117006001 11ih % L=60 WICK, L=60
7 113014000 1imsgz PUSHER
8 S25260001 2|E E 25T M6X5 SET SCREW SOCKET (FT) M6X5
9 SA1120001 1|42 IR zh % BOBBIN WINDER DRIVING WHEEL
10 $23651001 2| B E 12 $T M6X6 SET SCREW SOCKET (FT) M6X6
11 $25235001 114247 M8 SCREW M8
12 $25236001 114247 M6X10 SET SCREW SOCKET (FT) M6X10
13 SA2748001 1|4 7R = B BALL BEARING BUSH
14 076023800 1|REk 5 7% 60/2277 BALL BEARING RADIAL 60/222Z
15 S23651001 2| Bl E 12 £T M6X6 SET SCREW SOCKET (FT) M6X6
16 SA2750101 1| ki PULLY
17 SB1536001 1|%d7% 6204ZZNR BALL BEARING, 6204ZZNR
18 012061036 2(424T M6X10 SET SCREW SOCKET (FT) M6X10
19 SA2720101 1|E %% U STAM TIMING PULLEY ASSY,U ST
20 SA4214001 2|[E 25T M6X6 SET SCREW SOCKET (CP) M6X6
21 SA2463001 1\ F%EE TIMING BELT
22 SA2937101 1| B AT 4E 4 L2-L THREAD TAKE-UP LEVER ASSY,L2-L
23 SA2861201 1| Be s 4T S d o 2 40 1 THREAD TAKE-UP S-SHAFT UNIT
24 012061036 2(424T M6X10 SET SCREW SOCKET (FT) M6X10
25 S13160001 1| Pk e AT 4 L R ER 4 14 2 T-TAKE-UP SLIDE BLOCK ASSY, 2
26 SA2469101 1| BT i = THREAD TAKE-UP LEVER COVER
27 062500816 2(#24T M5X8 SCREW PAN M5X8
28 SA4537001 gz DUST COVER
29 SA3058101 1| {4615 SHELTER PLATE
30 SA3065001 1|3mEs FELT
31 SA3059101 1| 4 =2 BB HOLDER, SHELTER PLATE
32 062500816 114257 M5X8 SCREW PAN M5X8
T-8720C-109




C.§t##E#1%2 & / Needle bar rocking mechanism
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C. §t#F#25h %5 & / Needle bar rocking mechanism
SRS | FHMFS |4 FEH AR NAME OF PARTS RM
1 SA8893101 1| S4B 5h4E & NEEDLE BAR ROCKER SHAFT ASSY
2 SB1423001 1| $H4F2e 40 4 NEEDLE BAR BASE ASSY
3 SB1425001 18404 SLIDE BLOCK SLIDER
4 018401036 2|24 M4X10 BOLT, SOCKET M4X10
5 SA2475101 1|$+4F NEEDLE BAR
6 SB1426001 1| ST NEEDLE BAR CLAMP
7 062350816 1|82 4T M3.5X8 SCREW PAN M3.5X8
8 112728001 1582 L=50 WICK, L=50
9 SA3711101 1| $H4F B ABEHT CRANK ROD, N-BAR
10 SB1427001 1|8 SLIDE BLOCK
11 148394000 104$+472 CAP, N-BAR
12 SA4007001 1|imEs %32 U FELT SUPPORT, U
13 062500616 1|82 4T M5X6 SCREW, PAN M5X6
14 SA3848001 1MEE %% D FELT SUPPORT, D
15 S07465000 1|34 1=200 WICK L=200
16 SA3852001 1|3mEs FELT
17 SA2485001 12E SET SCREW COLLAR
18 S25260001 2|E E1245T M6X5 SET SCREW SOCKET (FT) M6X5
19 SA2486101 132 zh5mimE R BUSH, R
20 062500816 114247 M5X8 SCREW PAN M5X8
21 062061616 1|82 4T M6X16 SCREW PAN M6X16
22 SA2489001 1| SHFIEEEHF NEEDLE BAR ROCKER LEVER
23 018062032 18242 M6X20 BOLT SOCKET M6X20
24 118735002 1|3 E WASHER
25 SA2490101 1| $HHTFIEEN T ROCKER LINK, N-BAR
26 S23460001 2|#24T M6X5 SCREW PAN M6X5
27 SB1437001 13EZh T4 LINK SHAFT, N-BAR ROCKER
28 012060636 2|424T M6X6 SET SCREW SOCKET (FT) M6X6
29 SB1438001 132 s+ e E ZIGZAG LINK BUSH
30 018062532 1|7 B 1242 M6X25 BOLT SOCKET M6X25
31 SA2493001 2(;mE WASHER, PLAIN
32 SA2494001 1| $H4F4Eh B NEEDLE BAR ROCK ARM
33 018062032 18242 M6X20 BOLT SOCKET M6X20
34 SA5332001 1E L BUSH L
35 S48204000 1|34 4X4 L=150 WICK, 4X4 L=150
T-8720C-115




D. EMI% & / Presser foot mechanism
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D. EBI%E / Presser foot mechanism

SBS | THRHFS [HE FEB AR NAME OF PARTS RM
1 SA2495001 |  1|EiTaE PRESSER BAR BUSH
2 062500816 |  1[#2%T M5Xs SCREW PAN M5X8
3 SA1174002 | 1[ig3rig# M14 PESSER ADJUSTING SCREW, M14
4 SA1175002 | 1[ig45iz e M14 ADJUST SCREW NUT
5 SA7607101 | 1|mmgeir SPRING GUIDE
6 S07346101 |  1|FExasE PRESSER BAR SPRING, -5
7 SB1439001 |  1|E=4F PRESSER BAR
8 SA2498001 |  1|EiFinsE GUIDE BRACKET, P-BAR
9 S25289001 | 1|#Z# M6X10 BOLT (CP) M6X10
10 SA2499001 | 1|E4TEF 4R PRESSER BAR LIFTING CRANK
11 $31006002 | 1|5 ERIRF LIFTING LEVER
12 S39051001 | 1|42 4T (% E)M3 5X12 SCREW PAN (S/P W) M3.5X12
13 S07353001 | 1|k i A TENSION RELEASE PLATE ASSY
14 012061832 |  1|42$T M6X18 SET SCREW, SOCKET (FT) M6X18
15 021060306 | 1| 28 M6 NUT 3 M6
16 SA2500001 | 1|pgimE#rea KNEE LIFTER C-ROD ASSY
17 SA2501001 | 1|34 /ERIE+E PRESSER BAR LIFTING LEVER
18 SA2502001 | 1|pgimiEsT KNEE LIFTER CONNECTING ROD
19 SA1179001 | 1|wfi24T M5 SHOULDER SCREW M5
20 S07349001 | 1|EE+F2 FHAT AT 44 P-BAR LIFTING LEVER SHAFT
21 SA2504001 |  1|=m SET SCREW COLLAR
22 012500536 |  2|#2$T M5X5 SET SCREW, SOCKET (FT) M5X5
23 S07355051 | 1| SPRING, EXTENSION
24 062501216 | 1|#@$T M5X12 SCREW PAN M5X12
25 021500106 | 1| fig& M5 NUT 1 M5
26 SA2506001 |  1|piziEFHAT4T KNEE LIFTER LEVER
27 SA2507001 | 1|psizigstsr KNEE LIFTER BAR
28 SA1179001 | 1|t {42 4T M5 SHOULDER SCREW, M5
29 SA2165001 | 1|wfi25T M6 SHOULDER SCREW, M6
30 SA1179001 | 1|42 4T M5 SHOULDER SCREW, M5
31 SA4149101 | 1[ig#ea24T 6 ADJUSTING SCREW, 6
32 021060306 | 1| fi2& M6 NUT 3 M6
33 S07350001 | 1| WASHER PLAIN
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E. X% % & / Feed mechanism
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E. X% % E / Feed mechanism

SRS | EiEFS |HE TEEAR NAME OF PARTS RM
1 SA3062001 14305211404 FEED REGULATOR ASSY, 11
2 SA2511001 2B e GUIDE PLATE
3 062501016 4|4#24T M5X10 SCREW PAN M5X10
4 SA2512001 1|53 r28 4 SLIDE BLOCK ASSY
5 SA2515001 3|mes FELT
6 SA2516001 1403822 i STOPEER
7 062060816 1|42 £T M6X8 SCREW PAN M6X8
8 143611201 1|37 AT 4E F-ROCKER CONNECTING ROD ASSY
9 143612100 1|38 75 K FEED ROCKER CONNECTING ROD
10 118954000 1|5 bR NEEDLE BEARING
11 SA2791001 19k FABLEE 7 LEVEL FEED ECCENTRIC WHEEL 7
12 SA2585001 1Bl E 4247 M6X10 SET SCREW, SOCKET (FT) M6
13 $25236001 1|82 £T M6X10 SET SCREW SOCKET (FT) M6X10
14 SA2793001 1|7k E ikl es 7 FEED ROCKER ARM 7
15 018062032 14242 M6X20 BOLT SOCKET M6X20
16 143613051 1|37 /NEFF LINK
17 143616001 1|3£ 70 g A5 SHAFT
18 048060342 2|34 E6 RETAINING RING, E6
19 S38428002 1|4+ BE kR 12 STITCH LENGTH DIAL, 7
20 SA3056001 1[3E %5 1242 FEED REGULATING STUD
21 142746122 1|4tEEkR B E FEED REGULATING SUPPORTER
22 129458202 1|42 4T SM4.76 SCREW, SM4.76
23 108549001 1o E ORING
24 S50098101 1| & 4 POSITIONING PIN
25 100328001 1| ahsyamss NOTCH SPRING
26 SA2523001 1R AT DIAL LOCK LEVER
27 S$39830101 1|25 SPRING
28 SA2796001 13 RlE e 7 FEED REGULATOR 7
29 016061031 2|#2£T M6X10 SET SCREW SOCKET (CN) M6X10
30 SA2526001 1|43 32 47 CONNECTING ROD
31 SB1440001 14805 ECCENTRIC SHAFT
32 012060636 1|924T M6X6 SET SCREW SOCKET (FT) M6X6
33 SB1413001 1| THE ST M6 SHOULDER SCREW M6
34 SA2529101 1|8 58 F 4750 TR SHAFT, R-LEVER TR
35 048080342 1|34 % E8 RETAINING RING E8
36 025100132 1FEH#E S10 WASHER PLAIN S 10
37 SA2530001 e SPACER
38 S07374209 1|58 = REVERSE STITCHING LEVER
39 SA2531001 1|35 SPRING
40 SA3067001 1 FiHEH LEVER GUIDE
41 S48367000 22 migE RUBBER
42 SAB592001 1[424T M5 SCREW M5
43 104821001 1B ZE 105 RUBBER CAP, 10.5
44 062500816 2|#24T M5X8 SCREW PAN M5X8
45 SA2532001 1| i 58 STOPPER
46 062501216 1|42 4T M5X12 SCREW PAN M5X12
47 025050236 1| E2E M5 WASHER PLAIN M 5
48 S07376001 1ig4eeme FEED REGULATOR SPRING
49 SA2533001 1|3 g4 SPRING HOOK
50 062060816 1|924T M6X8 SCREW PAN M6X8
51 062501216 1|82 4T M5X12 SCREW PAN M5X12
52 021500106 1A miEE Vs NUT 1 M5
T-8720C-202
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F. X% M3 E / Feed shaft mechanism
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F. X% E / Feed shaft mechanism

SRS | THGFS | HE FEHH B NAME OF PARTS RM
1 SA3855001 |  1|gzimE L BUSH,L: F-ROCKER SHAFT
2 SA3965001 | 1|3k FELT
3 SA4028001 | 1 i% 4X4 L=220 WICK, 4X4 =220
4 SA2543001 | 1|##EE R FEED ROCKER SHAFT BUSH, R
5 108802001 1|3t 4X4 L=250 WICK, 4X4 =250
6 SA2544001 | 1|424T M6 SET SCREW M6
7 012060636 |  1(#24T M6X6 SET SCREW SOCKET (FT) M6X6
8 SA2546001 | 2|z SET SCREW COLLAR
9 S23651001 |  4|E = 42%T M6X6 SET SCREW SOCKET (FT) M6X6
10 SA3840001 | 1|37t FEED ROCKER SHAFT
11 SA6152101 |  1|FzmwE# ST FEED BAR ST FORK ASSY
12 SA2927001 | 1|425T M6eX14 SCREW, M6X14
13 025060132 | 1| ME 6 WASHER PLAIN S 6
14 SA2566001 | 1|45T M3.5 SET SCREW, M3.5
15 021350106 | 1|48 M35 NUT 1 M3.5
16 SA2553001 | 1|24 FORKED PLATE
17 SA2554001 | 1[igzzizie ADJUSTING SCREW
18 062400616 |  1[42%T Maxe SCREW PAN M4X6
19 SA3990001 |  1|ims FELT
20 SA3887001 | 1|3k FELT
21 SA3888001 | 1|35 E2ze FELT HOLDER
22 025030132 | 1|FimMEs3 WASHER PLAIN S 3
23 062300416 | 1(424T M3x4 SCREW PAN M3X4
24 SB1445001 | 1|7 et FEED BAR SHAFT
25 SA2551001 |  2|symzmE THRUST RING
26 012060636 |  1|#2%T M6X6 SET SCREW SOCKET (FT) M6X6
27 SA2555001 | 1|k Ttz a e FEED ROCKER BASE ARM
28 SA2928001 | 2(44T M5X12 SCREW M5X12
29 SA4538001 | 134 3X3 L=200 WICK, 3X3 L=200
30 SA2806101 |  1|mEshums FEED BAR SLIDE BLOCK ASSY
31 SAB308001 | 4|424T M2x4 SCREW FLAT #0 M2X4
32 SA4009001 | 1|z zm WICK SUPPORT
33 062400616 |  2[#24T M4x6 SCREW, PAN M4X6
34 SA2724001 | 1|34 L=400 WICK, L=400
35 SA4011001 | 1|# R % 5m%& L=100 OIL TUBE, L=100
T-8720C-211
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G. EM &% / Gauge parts
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®
fi

MERE / Gauge parts

SHBS | THGFS [HE E AT NAME OF PARTS RM
1+ *P.32-34 HEEL L NEEDLE CLAMP ASSY
2 116323001 24247 SM3.57 SCREW, SM3.57
3+ *P.32-34 1|45 NEEDLE PLATE
4 S11244001 1[424T SM4.37 SCREW, SM4.37
5 100032004 1|3 sL 82 4T SM4.37-40X8 SCREW, FLAT SM4.37-40X8
6+ *P.32-34 1| ER04E PRESSER FOOT ASSY
7 113050001 1|424T SM3.57 SCREW, SM3.57
8+ *P.32-34 1555 FEED DOG
9 S07494001 2(#24T SM3.18X7 SCREW, W/SOCKET SM3.18X7
10 HLEHDPX5...(#22) NEEDLE DPXS...(#22)
T-8720C-231
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H1. iE#2 2 & / Rotary hook mechanism
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H1. iE# % & / Rotary hook mechanism

SRS | FHMFS |4 FiBH AR NAME OF PARTS RM
1 SA2810401 1|iE+e B EE4H 4 872ST(L) ROTARY HOOK BASE ASSY 872ST(L)
2 SA2562201 HEREREES L ROTARY HOOK BASE COVER L
3 SA3054001 1[4 L THRUST WASHER, L
4 SA6424101 1|;m3E40 4 UL FELT UL ASSY
5 SA4044001 1|mE4H % DL FELT DL ASSY
6 SA6462001 1R EEES FL ROTARY HOOK BASE COVER FL
7 SA2812401 1|54 B EE4H 44 872ST(R) ROTARY HOOK BASE ASSY 872ST(R)
8 SA2563301 1EHREEZR ROTARY HOOK BASE COVER R
9 SA2579001 1(3E SPECER
10 SA6425101 1[;m3E4A 4 UR FELT UR ASSY
11 SA4045001 1|;m3546 4 DR FELT DR ASSY
12 SA6463001 1EREEE FR ROTARY HOOK BASE COVER FR
13 S09259001 2|iEtathE U ROTARY HOOK BUSH, U
14+ S09260001 2|t E A <t=1.2> THRUST RING, A: 1.2MM <t=1.2>
14+ SA4038001 2|5l ] <t=1.0> THRUST RING <t=1.0>
14+ S09261001 2|t E B <t=1.4> THRUST RING, B: 1.4MM <t=1.4>
14+ SA4444001 2|5l E e E <t=0.8 > THRUST RING 0.8MM <t=0.8>
15 S07420000 2| st tm R NEEDLE BEARING
16 S07419001 2|1-E RETAINING RING
17 SAB474001 2|iERMED ROTARY HOOK SHAFT BUSH
18 SB1447001 2|4y B SEFF OPENER LINK
19 SA3861101 2|4y 2 404F OPENER LEVER
20 SA2560001 2|4y & 50T FF 4 SHAFT, O-LINK
21 SB2330001 2| S4.76 WASHER PLAIN S SM4.76
22 021500316 2|NAEEE M5 NUT 3 M5
23 SA3889101 2|4y 4045 O-LEVER SHAFT
24 SA4026001 2|5h % 4X4 L=100 WICK, 4X4 L=100
25 012501031 2 (82T M5X10 SET SCREW SOCKET (FT) M5X10
26 S$38212001 2|48 OPENER
27 154965001 2 (82 4T SM3.57X8 BOLT, SOCKET SM3.57X8
28 062300612 8|42 £T M3X6 SCREW PAN M3X6
29 SA2572001 2|42 i 5 20 (S HB 4T) SPIRAL GEAR SCREW ASSY
30 SA2574001 4|424T M6 SET SCREW, (FT) M6
31 SA2575001 2|424£T M6 SET SCREW, (FT) M6
32 SA6301001 245 84T PINION GEAR SCREW ASSY
33 SA2574001 612 4T M6 SET SCREW, (FT) M6
34 062400616 2(42£T M4X6 SCREW PAN M4X6
35 062400616 2|42 5T M4X6 SCREW PAN M4X6
36 SA4012001 AR E FELT
37 SA3894001 2|h35 20 FELT SUPPORT
38 062400616 2(42£T M4X6 SCREW PAN M4X6
39 SAB6294101 2|thE E THRUST RING
40 SA6307101 QI FERELSH PINION GEAR SET
41 SA6417001 4|82 £T M4X12 SCREW M4X12
42 SA2556001 2(424T M6X25 SCREW, M6X25
43 115947101 2|18 6.35 WASHER PLAIN 6.35
44 SA2722001 AE=T=N PINCH SLEEVE A
45 SA2565001 2|e=B PINCH SLEEVE B
46 SA2556001 2(424T M6X25 SCREW, M6X25
47 SA2567001 AR R NEEDLE UPPER ADJUSTING PLATE
48 SA2568001 2|3@ 35 4 NEEDLE UPPER POSITIONING SHAFT
49 062061016 4|42 £T M6X10 SCREW PAN M6X10
50 025060136 4| HE S6 WASHER PLAIN S 6
51 S09285051 2|k BOBBIN
52 156557001 2|pp st ANTI-SPIN SPRING
T-8720C-301
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H2. iE#2 2 & / Rotary hook mechanism
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H2. iEt2 % & / Rotary hook mechanism

SRS | THHFS |88 TEHBIR NAME OF PARTS RM
1 SB0769001 1| &2 5E+# A SB0763 ROTARY HOOK ASSY W/BOX SB0763
2 156521002 HEF. 3 TENSION SPRING
3 151029001 118247 TENSION ADJUSTING SCREW
4 131030001 1|4247 SET SCREW
5 151027001 34T SET SCREW
<1k W4 K EFR AL H> <Option parts: Extra lubrication rotary hook>
6* SA1686102 1| &5 A HE S37009 ROTARY HOOK ASSY, W/BOX S37009
* AMSIERBUMIRS . AIBFLLAERIRTE AR E R,
EATEARMRERRIE5EY).
* Sufficient oil supplied to the rotary hook to prevent wear of the rotary hook race.
This type is suitable for sewing heavy and extra heavy materials.
T-8720C-301
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J. T2 E / Lower shaft mechanism
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J. T2 E / Lower shaft mechanism

SRS | FHMFS |48 ZFi AR NAME OF PARTS RM
1 SA3890001 |  1|jets Bt EEsHE L ROTARY HOOK BASE BUSH, L
2 SA4585001 | 1|i%s FELT
3 SA3891001 |  1|pEts B EEMHE R ROTARY HOOK BASE BUSH, R
4 SA4585001 |  1|hi%E FELT
5 SA2571101 | 1|T# LOWER SHAFT
6 SA2759101 | 1| E T EAE F-LIFTING ECCENTRIC WHEEL ASSY
7 SA2575001 | 14247 M6 SET SCREW (FT) M6
8 SA2584001 |  1|th&E BALL BEARING BUSH
9 SB1484001 | 1|##7& 6004ZZNR BALL BEARING, 6004ZZ NR
10 SA2585001 | 1M & 42$T M6X10 SET SCREW, SOCKET (FT) M6
11 $23651001 1| E 42 £T M6X6 SET SCREW SOCKET (FT) M6X6
12 SA2587101 | 1|E%®DAH TIMING PULLEY ASSY, D
13 SB1536001 | 1|##7& 6204ZZNR BALL BEARING, 6204ZZNR
14 SA2585001 |  1|EIE424T M6X10 SET SCREW, SOCKET (FT) M6
15 SA4213001 |  1|EE4E4T M6X10 SET SCREW, SOCKET (CP) M6X10
T-8720C-305
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K. {&hiE8 % & / Lubrication
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K. {2738 2 & / Lubrication

SBS | THRHFS [HE FEB AR NAME OF PARTS RM
1 SA4205101 | 1|smsea & OIL TANK ASSY
2 SA3040001 |  2|imew OIL FEEDING PIPE
3 SA5026101 | 1424T Mex7 SCREW M8X7
4 SA3946001 | 1| OIL TERMINAL
5 SA2956001 | 1| R & L=135 OIL TUBE, L=135
6 SA2957001 | 2|3k FELT
7 SA3055101 |  2|mzx TUBE CLIP
8 SA6178001 | 2|z cLIP
9 062500816 |  1(424T M5X8 SCREW PAN M5X8
10 SA2929001 |  2|igprZE 125 RUBBER CAP, 12.5
11 $38266000 |  1|5mz ROTARY HOOK SHAFT FELT
12 SA4215101 | 1|imsssEse FELT ASSY
13 SA4033101 | 1|35 E2e FELT SUPPORT
14 228475000 | 1|3 % 3% 1.9X80 FASTENING BAND 1.9X80
15 SA2929001 |  2|igRrZ 125 RUBBER CAP, 12.5
16 104450101 1grEs RUBBER CAP, 8
17 081038070 |  1|oF:ME P38 ORING P38
18 SA2723001 | 1|# R mE L=210 OIL TUBE, L=210
19 SA2724001 | 1|3 L=400 WICK, L=400
20 0A5501006 |  2|#Z4T(# % ) M5X10DB SCREW PAN (S/P WASHER) M5X10
21 SA7540001 | 1|4timaEnsy B & OIL BLOCK SET
22 SAB475001 |  2|4timimsiEsT OIL ADJUSTING SCREW
23 081004070 | 2|02 P4 ORING P4
24 SA6468001 | 2|k RUBBER PACKING
25 SA6423001 |  2|pEistdims ROTARY HOOK SHAFT FELT
26 SA6415001 | 2|3k =80 WICK L=80
27 142274101 | 2|igpzZ= 42 RUBBER CAP, 4.2
28 SA7548001 |  1|gImmE & SUB-TANK SET
29 SA3040001 | 1w OIL FEEDING PIPE
30 SA3060001 | 1]z B VALVE PACKING
31 104450101 18EESs RUBBER CAP, 8
32 0A4400806 | 2|2 $T (% 1 B) MAXSDA SCREW PAN (S/P WASHER) M4X8
33 SA3045201 | 1|glmmEgesEm A SUB-TANK SETTING PLATE A
34 SA3046001 |  1|gImfEzestsn B SUB-TANK SETTING PLATE, B
35 062060816 |  2[4#24T M6xs SCREW PAN M6X8
36 SA3044001 | 1|® Rk meE L=242 OIL TUBE, L=242
37 SA3055101 | 2|z x TUBE CLIP
38 SA6472001 | 1| zm TUBE SUPPORT
39 SA3923101 | 2|t R EEDI B ROTARY HOOK BASE D PACKING
40 062401616 |  4|42$T Max16 SCREW PAN M4X16
41 SA2604001 | 1|38 FEED REGULATOR FELT
42 SA2605001 | 1|35 E2e FELT SUPPORT
43 062500616 |  1[4#24T M5X6 SCREW PAN M5X6
44 109405001 1|54 4x4 L=100 WICK 4X4 (L=100)
45 108801001 1|5 4X4 L=350 WICK, 4X4 =350
46 SA2606101 | 1|z OIL COVER
47 104450101 dEFEL RUBBER CAP, 8
48 SA3048101 | 1| ELe A TUBE SUPPORT, A
49 SA3049001 | 1| E2e B TUBE SUPPORT, B
50 062400616 |  1[42%T Maxe SCREW PAN M4X6
51 SA6473001 | 1|mEefR TUBE GUIDE
52 140890009 |  1|m= OIL CAP
53 112753001 | 2|53 FELT
54 062061016 | 3|4@$T M6X10 SCREW PAN M6X10
55 025060236 | 1| E M6 WASHER PLAIN M 6
56 SA6423001 |  2|iEistdmEs ROTARY HOOK SHAFT FELT
57 SA6416001 | 2|tz RUBBER PRESSER
58 SA6414001 | 2|z TUBE CLIP
59 140327001 | 2|igEE63 RUBBER CAP, 6.3
60 148743001 | 2|3 FELT
T-8720C-350
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L. ¥4 3% B / Threading mechanism
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L. 4% & / Threading mechanism
SRS | THGEFS | HE EEHH B NAME OF PARTS RM
1 SA2607401 | 1[G i -5 UPPER THREAD TENSION ASSY, -5
2 SA3416101 2z L TENSION SPRING LL
3 SA4212001 | 1|igmeamm TENSION PLATE ASSY
4 SA2613001 | 1|imeeimsg TENSION STUD
5 SA2614201 N THREAD TAKE-UP SPRING, L
6 SA2615001 2lemas GUIDE ASSY, T/TAKE-UP SPRING
7 SA2619001 EY5 SPACER
8 SA2623201 1% R THREAD TAKE-UP SPRING, R
9 SA2620001 | 1|tz COLLAR
10 SA2621001 1 EME STOPPER SUPPORT
11 021300106 1182 8 M3 NUT 1 M3
12 SA2626001 |  1|424T M35 SET SCREW (CP) M3.5
13 SA2624001 1| EEE SPRING GUIDE SET SCREW
14 SA2625001 1iE ¥R ADJUSTING THUMB
15 SA2626001 |  1(424T M35 SET SCREW (CP) M3.5
16 SA2627001 | 1|tz COLLAR
17 SA2628001 | 1|igmizm TENSION NUT
18 SA2629001 |  1|as s pRiR STOPPER
19 004350616 |  1[424T M3.5%6 SCREW FLAT M3.5X6
20 SA2824001 1|3 428 M35 NUT, WHIRL-STOP M3.5
21 SA2630001 | 1|pRfctE STOPPER
22 062350516 1|42 4T M3.5%5 SCREW PAN M3.5X5
23 145446001 4T85 DISC, TENSION
24 159805001 2|k Em TENSION DISC PRESSER
25 S20681000 |  2|igwam s WASHER
26 520682111 | 2|ksiEm TENSION NUT
27 144504001 415EE THREAD GUIDE DISC
28 154560101 | 2|\ A PRE-TENSION SPRING, A
29 155510001 |  2|kziEm TENSION NUT
30 SA2632001 1|45 TENSION RELEASE PLATE
31 012500536 1|82 £T M5X5 SET SCREW SOCKET (FT) M5X5
32 S38274001 1|#neease T-RELEASE SPRING
33 SA2633001 | 2|t{saZ4T M35 SHOULDER SCREW, M3.5
34 SA4506001 1|#nee sy | TENSION RELEASE PIN, L
35 SA4507001 | 1|azesy R TENSION RELEASE PIN, R
36 SA2634001 | 1|Epm U THREAD GUIDE, U: ARM
37 004350616 |  2[#24T M3.5%6 SCREW FLAT M3.5X6
38 SA2635001 1|e2im e THREAD QUANTITY ADJUST
39 062300616 |  1|#84T M3X6 SCREW PAN M3X6
40 SA6378001 UES CAP
41 SA2639001 | 1|2 D THREAD GUIDE, D: ARM
42 114941001 | 1|3tk 4h3ms FELT
43 062500816 |  2|#B4T M5xs SCREW PAN M5X8
44 SA2636001 2|=mRe 4 THREAD RETAINER
45 012060636 2 (42 $T M6X6 SET SCREW SOCKET (FT) M6X6
46 SA2637001 1|4 £t BAR, TENSION RELEASE
47 SA2638001 | 1|mem M THREAD GUIDE, M: ARM
48 SA2640001 |  2|#24T M5xs SCREW FLAT M5X8
T-8720C-401
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M. 42535 8 / Bobbin winder mechanism
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M. &2k 35 & / Bobbin winder mechanism

SRS | FHMFS |4 FEH AR NAME OF PARTS RM
1 SA1971502 1|45k 52 40 4 BOBBIN WINDER UNIT
2 048040342 1|44 @& E4 RETAINING RING, E4
3 SA8508001 1| 4% o 5 EL P 4H 1 B-WINDER SHAFT SUPPORT ASSY
4 108549001 1|0WE ORING
5 SA8511101 1|42 50 BOBBIN WINDER SHAFT
6 SB1639001 1| p SHEET
7 SA9563001 1B EEE BOBBIN FIXED SPRING
8 SA8507001 1|55 BOBBIN WINDER WHEEL
9 012400636 2|#24T M4X6 SET SCREW SOCKET (FT) M4X6
10 SA8503001 1\1E = RUBBER RING
11 SA1981301 1| #7350 4H BOBBIN PRESSER CAM ASSY
12 SA1982101 1| #7834 BOBBIN PRESSER CAM
13 SA1983201 1|47 ek BOBBIN WINDER ARM SHAFT
14 012500536 114247 M5X5 SET SCREW SOCKET (FT) M5X5
15 048040342 1144 & E4 RETAINING RING E4
16 025060136 2| #E S6 WASHER PLAIN S 6
17 SA1984001 1|4 R4 BOBBIN PRESSER ARM
18 018401236 118248 M4X12 BOLT SOCKET M4X12
19 SA1985001 e BOBBIN PRESSER
20 S23418002 118247 M4X5 SCREW M4X5
21 SA8510101 1|4 7 B BOBBIN SUPPORT
22 SA8512101 1|4= 4T 4F BOBBIN WINDER LEVER
23 SA1990101 1|2as SPRING
24 SA8509001 1|2ag BOBBIN WINDER BASE SPRING
25 SA2190001 1|oF B SS5 ORING, SS5
26 SA1992101 3| EEiEsT BOBBIN WINDER FIXED SCREW
27 SA1360101 114173 KNIFE
28 062500616 118247 M5X6 SCREW, PAN M5X6
29 SA1994102 1|44 52 3 ek 4 1 BOBBIN WINDER TENSION ASSY
30 145446002 2|k DISC, TENSION
31 100401022 1|kopuass TENSION SPRING
32 S$31032002 1| E&ED TENSION NUT
33 S12441001 1| 1FshE WASHER
34 012500536 114247 M5X5 SET SCREW, SOCKET (FT) M5X5
35 SA8982202 1) 42 2% 28 ik FE BOBBIN WINDER BASE
T-8720C-402
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Z1. M4 / Accessorie

SRS | FHMFS 4B Tt AR NAME OF PARTS RM
1 S09285051 |  2|#i BOBBIN
2 100477009 | 1|4l k4T HEAD REST
3 SA8239201 |  1|ihELA OIL TANK ASSY
4 SB1271001 | 1|z &RiFE AX OIL WARNING LABEL JP
5 SB1270001 |  1[hE&Rizs XX OIL WARNING LABEL EN
6 144226001 1|k = HEAD COVER
7 145573000 |  1|BRi42FTRAF KNEE LIFTER COMPLYING BAR
8 SB1414001 | 1|3z M A4 OIL PAN UNIT
9 SA2692101 |  1|im# OIL PAN
10 149578000 |  2|wE BUSH
11 SA2582001 |  1|mEizist KNEE LIFTER SHAFT
12 SA2590001 |  1|gk#% KNEE LIFTER
13 $25344001 114242 M6 BOLT M6
14 SB0687001 | 24247 MeX24 SET SCREW M6X24
15 021060306 |  2(7X 128 M6 NUT 3 M6
16 $15889001 1| fE TWIST SPRING
17 146293001 1|44 E10 RETAINING RING, E10
18 153230101 1|50 DRAIN
19 S23418002 |  2|#Z4T M4X5 SCREW, M4X5
20 SA9943001 | 1|zt EARTH CORD
21 0A5400806 |  1|424T (% 4 ) MAXSDB SCREW PAN (S/P WASHER) M4X8
22 SA1969001 | 1|4t sA RUBBER HINGE ASSY
23 143882001 2| kit HEAD HINGE
24 143910009 | 2|l kixHtE RUBBER CUSHION
25 SA1962001 |  2|skaRpp=t HEAD CUSHION
26 SA1963001 | 2|k apprman HEAD CUSHION
27 109714000 | 4|47 NAIL
28 SA2768201| 1|F#Z U BELT COVER, U
29 SA2769101 | 1|E#H =D BELT COVER, D
30 SA2770201 | 1|FiEge BELT COVER BRACKET
31 $37263101 1| R D=L BELT COVERDLID, L
32 062500816 | 4[#24T M5X8 SCREW PAN M5X8
33 062500816 | 2[#24T M5X8 SCREW PAN M5X8
34 100666002 | 2|[E] sk AUZ4T M5.5%20 WOOD SCREW, ROUND M5.5X20
35 025750132 | 2|38 S 556 WASHER PLAIN S SM5.56
36 114486002 | 1| OILER
37 $38300001 1| B ea KNEE LIFTER ASSY
38 146039121 1|filise T4 4 3k KNEE LIFTER BRACKET
39 100463021 1|/ £ B AZ $42 SM7.94 BOLT, SQUARE SM7.94
40 $35820021 14242 SM5.95X20 BOLT, SM5.95X20
41 $38278001 di3EE KNEE LIFTER BAR
42 $34756001 1| B i al B KNEE LIFTER PLATE
43 114967021 1|4t 52 KNEE LIFTER PLATE STOPPER
44 110087021 118242 SM5.95-28X8 BOLT, SM5.95-28X8
45 $31885021 1| B gzl e 1 KNEE LIFTER PLATE COVER
46 SA4313001 | 1|tk GROUND WIRE
47 062500816 | 1[#24T M5X8 SCREW PAN M5X8
48 SA3415001 | 2% L TENSION SPRING, L
T-8720C-910
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Z2. M1 / Accessories
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Z2. Mit14: / Accessories

SRS | FHMFS |48 ZFi AR NAME OF PARTS RM
1 S07558409 | 1|#k%248 ¥4 3DRTHF COTTON STAND ASSY 3DRTHF
2 $51283001 | 3| SPOOL STAND BASE
3 150182000 | 3|k SPOOL MAT
4 S51282101 | 3|gkt4E e SPOOL CUSHION
5 S04109001 1T &AT 4T THREAD GUIDE SUPPORT BAR
6 142997001 T2 &4F 3 THREAD GUIDE, 3
7 S02747101 1|38 SPRING
8 150179002 | 3|44 B SPOOL SHAFT B
9 028050243 | 3|z M@ 2.5 WASHER, SPRING 2-5
10 021500203 [  3(12& M5 NUT, 2 M5
11 150188009 | 1| Fit&Z e L1457 A SPOOL HOLDER SUPPORT, A
12 SA6610001 |  1(3#:2%e 3 SPOOL HOLDER 3
13 SA6610001 |  1(3#:2%e 3 SPOOL HOLDER 3
14 150183000 |  3|F&EE THREAD HANGER BASE
15 142990001 |tz bt THREAD BUSH
16 SA6615001 | 1| Emze THREAD GUIDE HOLDER
17 138843001 1|z JOINT
18 062061603 |  2[#24T M6X16 SCREW PAN M6X16
19 $37037001 1|424T M5X32 SCREW PAN (S/P WASHER) M5X32
20 014060632 |  2|EE 42T M6X6 SET SCREW SOCKET (CP) M6X6
21 021500203 [ 1[4 £ M5 NUT, 2 M5
22 $37037001 14247 M5X32 SCREW PAN (S/P WASHER) M5X32
23 021500203 [ 1[4 & M5 NUT, 2 M5
24 031452203 | 1([F] Sk AHR4T M4.5X22 WOOD SCREW ROUND M4.5X22
25 062501003 | 1[4#24T M5X10 SCREW PAN M5X10
26 SA6609001 |  2|iFezEE(i SPOOL HOLDER SUPPORTER
T-8720C-910
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FR% [ Warning labels

R=t/ DTS/

Size(mm) Code

4
:nl:l

£ HR% / Warning labels F &4 ZFR/ Name of parts

A A
4 | Sp) |G

il
2 KOS

BRIEEERE
Label caution

56 X 43 SA9826-001

Z 5

L=16 SA9957-001
Injury mark

—L

EE5RiE

. L=25 SA9957-002
Injury mark

i
]

@ BiARIC 612 $37060-001
Label, grounding

= URmERE

AEE
BICASThRREICD< &y
REERCT CENDD,
REDI, FRERE
SZ&,

BRARAG L, T BILT Do

RBPREBNT E, ﬂEﬁ‘Thmﬁ H I
s _ _ 68 X 30 SB1271-001
P O|| warning label JP

KTISHMEEL, B0
BHEZITL RS,
ORSICIN B, ke
BIATHATH TS,
OUHAA RS, W
HAETIC, BHCERD
BHEBIT TS,

B48m EEL
BIRERII__ KEHE

Lubricating Oil for Machining

A CAUTION

Lubricating oil
may cause inflammation
to eye and skin.

Wear protective glasses

and gloves.

Swallowing oil

can cause diarrhoea IE = T *T }\ﬁ * j:

oot swallon. . . 68 X 30 SB1270-001
Keep away from children. Oll Wa rnlng |abe| EN

FIRST AID

Eye contact :

-Rinse with plenty of cold water.
-Seek medical help.

Skin contact :

-Wash with soap and water.

If swallowed :

-Seek medical help immediately.
-Do not induce vomiting.

T-8720C-Wa




¥r & / For normal

Ga. T#E—¥i% / Gauge parts list

T-8720C-Ga

$tE §tEEH FHR EHF ERZAH
Needle gauge | Needle clamp Needle plate Feed dog Presser foot
assy assy
3.2mm__ (1/8) 158794-101 117369-001 114951-001 S36562-001
4.0mm _(5/32)| 158796-101 150850-001 116509-001 155455-001
4.8mm_ (3/16)| 158791-101 117133-001 112659-001 $36564-001
6.4mm _ (1/4) 158792-101 117367-001 112660-001 SA4052-101
7.9mm _ (5/16)| 158793-101 144882-001 112661-001 155459-001
9.5mm__ (3/8) 158798-101 144881-101 116510-101 155461-001
12.7mm_(1/2) 158797-101 S09365-001 116511-001 S09367-101
15.9mm_(5/8) 158795-101 159577-001 116512-001 159575-101
34.9mm_(13/8) S10746-101 S14148-001 S$14149-001 S10751-101
FTRAEH 1R
Needle clamp assy Needle plate
138 29
22.2
@ y
EwmF [ERIZE
Feed dog Presser foot assy
KBl
Chamfering (L

32
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Ga. T#A—¥i% / Gauge parts list

AT A48T / For sewing without material

*ORMR . ERIFFERAGH A ERER. BERATEAIMMLTEER.
* Needle plate, the feed dog and presser foot assembily is different from normal parts.
Use gauge components of for sewing without material which have a maximum feed pitch of 4mm

or less.
35 FtRABH 1R EmF ERI4E 15
Needle gauge | Needle clamp assy | Needle plate Feed dog Presser foot assy
4.8mm (3/16) RS S36010-101 S36011-101 S$36012-001
6.4mm (1/4) Normal S36025-001 S36024-001 S36022-001
§H1R EmF ER4E 14
Needle plate Feed dog Presser foot assy
26 9.6
| e—
o ‘ | e
0 =
T
Without chamfering
— I

AT E## / For heavy materials

* BT AR,
* The feed dog is different from normal parts.

§35 HRAH iR ERF ERIE
Needle gauge | Needle clamp assy | Needle plate Feed dog Presser foot assy
4.8mm (3/16) TR R S$21149-001 RS
6.4mm (1/4) Normal Normal S21150-001 Normal

£ o
Feed dog
16
2

e i<|_]‘n-n’

1] | *A@

95°
1.7‘<—>|
1.4

T-8720C-Ga



Ga. T#AE—¥% / Gauge parts list

A FRE##l / For extra heavy materials

¥ ERTAFRER.

* The feed dog is different from normal parts.

%M1 / Option parts

* EMEHE AR ER. FEREEMAGEERATEAIMMUTRER.
* The presser foot assembly is different from normal parts.
The presser foot assembly with guide should be used with a maximum feed pitch of 4mm or less.

§3E FHRAEH iR ERF ER4E
Needle gauge | Needle clamp assy | Needle plate Feed dog Presser foot assy
3.2mm_(1/8) 158430-001
4.8mm _(3/16) S$13588-001
6.4mm_(1/4) MR R 153882-001 PR
9.5mm_(3/8) Normal Normal 153887-001 Normal
12.7mm (1/2) 153892-001
15.9mm (5/8) 153897-001

e
Feed dog
23 ete
©
= 16
950
1.7 ‘

TEHBIR E5) FHREH §H1R EwmF ERIE
Name of parts Needle gauge | Needle clamp assy | Needle plate | Feed dog |Presser foot assy
- 3.2mm (1/8) 149311-001
B [ MY —u o — o —us o
Srfsggﬁcgﬂiﬁssy with guide 4.8mm_(3/16) ’j‘I‘Flﬁnnl l\*]mlﬁml N#szEnnl 117281-001
6.4mm_(1/4) orma orma orma 149312-001

S EEMAH
Presser foot assy with guide

6.8

1

j [
MR
Chamfering (S)

T-8720C-Ga
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%3] / Index

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page
004350616|L -19 2411062400616 |H1 - 34 161 116323001|G -2 1411158791101 |Ga 32
L -37 24 H1 -35 16] 1116509001 |Ga 321158792101 |Ga 32
012060636|C -28 6 H1 -38 161 116510101|Ga 32]1158793101|Ga 32
E -32 10 K -50 22]1116511001|Ga 32| 1158794101 |Ga 32

F -7 12]1062401616|K  -40 22]1116512001|Ga 32| 1158795101 |Ga 32

F -26 12]1062500616|A -9 2||117006001(B -6 411158796101 |Ga 32

L -45 24 c -13 6] 1117133001 |Ga 32] 1158797101 |Ga 32
012061036|B - 18 4 K -43 22]1117281001|Ga 3411158798101 |Ga 32
B -24 4 M -28 26] 1117367001 |Ga 32]1159575101|Ga 32
012061832|D -14 8| | 062500816 (A -5 2|| 117369001 |Ga 321159577001 |Ga 32
012400636|M -9 26 A -21 2|1118735002|C -24 6]]159805001|L -24 24
012500536|D -22 8 B -27 411118954000|E -10 10 1228475000|K -14 22
L -31 24 B -32 411129458202|E -22 1041S02747101|122 -7 30

M -14 26 C -20 6]|131030001|H2 -4 18]1S04109001|22 -5 30

M -34 26 D -2 8113884300122 -17 30f1S07346101|D -6 8
012501031|H1 -25 16 E -44 10} | 140063001 1A -1 2|1S07349001|D -20 8
01406063222 -20 30 K -9 221140327001 |K -59 22]1S07350001|D -33 8
016061031|E - 29 10 L -43 2411 140890009|K  -52 22|]s07353001|D -13 8
018062032|C -23 6 Z1 -32 28] 1142274101 |\K - 27 22]1S07355051|D -23 8
c -33 6 Z1 -33 28|11 142746122|E - 21 10§ 1S07374209|E - 38 10

E -15 10 Z1 -47 28] 1142990001122 -15 30 |S07376001|E  -48 10
018062532|C - 30 6]]062501003(z2 -25 30| | 142997001(z2 -6 30]1S07419001|H1 - 16 16
018401036|C -4 6]1062501016|E -3 104 143611201|E -8 10 1S07420000|H1 - 15 16
018401236|M - 18 26]1062501216 (A -7 2||143612100(E -9 10]|S07465000|C -15 6
021060306|D -15 8 D -24 8]]143613051|E -16 104 1S07494001|1G -9 14
D -32 8 E -46 10| 143616001 |E - 17 10§ 1S07558409|22 -1 30

Z1 -15 28 E -51 10} 143882001121 -23 28] 1S09259001|H1 -13 16
021300106|L - 11 2411076023800|B -14 411143910009|121 -24 28] 1S09260001|H1 - 14+ 16
021350106|F -15 12|]1081004070|K -23 22]11442260011Z21 -6 28] 1S09261001|H1 - 14+ 16
021500106|D -25 811081038070|K -17 22]1144504001|1L -27 2411S09285051|H1 - 51 16
E -52 10| |OA4400806|K -32 22]1144881101|Ga 32 Z1 -1 28
02150020322 -10 30] |0A5400806|z1 - 21 28] 144882001 |Ga 32]]S09365001|Ga 32
z2 -21 30 JOA5501006|K - 20 22]1145446001|L -23 2411S09367101|Ga 32

Z2 -23 30| |100032004(G -5 14]1145446002|M - 30 26]]S10746101|Ga 32
021500316|H1 - 22 161100328001 |E -25 10§ 145573000|121 -7 28]1S10751101|Ga 32
025030132|F -22 12|]1100401022|M - 31 26]1146039121121 -38 28]1S11244001|G -4 14
025050236 |E  -47 10} 1100463021121 -39 28]1146293001121 -17 28]1S12441001|M  -33 26
025060132|F -13 12]1100477009|121 -2 28] 148394000|C - 11 6]|S13160001(B -25 4
025060136|H1 - 50 16| 1100666002 |21 - 34 28]1148743001|K -60 22]1S13588001|Ga 34
M -16 261104450101 |K -16 22]1149311001|Ga 3411S14148001|Ga 32
025060236|K  -55 22 K -3 22]1149312001|Ga 3411S14149001|Ga 32
025100132|E - 36 10 K -47 22]1149578000|21 -10 28]]S15889001|21 - 16 28
02575013221 -35 281104821001 |E -43 1041 150179002122 -8 30 1S20681000|L -25 24
02805024322 -9 30| 108549001|E -23 10]]150182000|22 -3 30]1S20682111|L - 26 24
031452203|22 -24 30 M -4 26]1150183000|122 - 14 301 1S21149001|Ga 33
048040342|M -2 26]]108801001|K -45 22]1150188009|z2 - 11 30]]S21150001|Ga 33
M -15 261108802001 |F -5 12| 1150850001 |Ga 32]1S23418002|M - 20 26
048060342|E -18 101109405001 |K -44 22]1151027001|H2 -5 18 Z1 -19 28
048080342|E -35 1041 109714000121 -27 28]1151029001|H2 -3 18] 1S23460001|C - 26 6
062060816|E -7 1041 110087021121 -44 28]1153230101121 -18 28]1S23651001|B  -10 4
E -50 10} 1112659001 |Ga 32] 1153882001 (Ga 34 B -15 4

K -35 22]1112660001 |Ga 32| | 153887001 |Ga 34 F -9 12
062061016|H1 -49 16]1112661001|Ga 32| | 153892001 |Ga 34 J -M 20
K -54 22§1112728001|C -8 6] 1153897001 |Ga 3411S25235001|1B - 11 4
062061603(Z2 -18 301112753001 |K -53 22]1154560101|L -28 2411S25236001|B  -12 4
062061616|C - 21 6]1113014000|B -7 411154965001 |H1 - 27 16 E -13 10
062300416|F -23 12]1113050001|G -7 1411155455001 |Ga 32]|S25260001|B -8 4
062300612|H1 - 28 16| 1114486002121 - 36 28] 1155459001 |Ga 32 c -18 6
062300616|L -39 2411114941001|L  -42 2411155461001 |Ga 32]]S25289001|D -9 8
062350516|L  -22 2411114951001 |Ga 32]|155510001|L -29 2411S25344001|121 -13 28
062350816|C -7 6] 114967021(z1 -43 28] 156521002|H2 -2 18] |S31006002[D - 11 8
062400616|F -18 12|1115947101|H1 -43 16| ] 156557001 |H1 -52 16]1S31032002|M - 32 26
F -33 12|1116010001|A -16 2| | 158430001 |Ga 34]11S31885021|z1 -45 28
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S34438001(A -15 2| |SA2490101|C  -25 6] ISA2623201|L -8 241 1SA3062001|E -1 10
S34756001(z21 -42 28| |SA2493001|C - 31 6] |SA2624001L  -13 241 |SA3065001|B - 30 4
S35820021(Z1 -40 28] |SA2494001|C -32 6] |SA2625001|L -14 24 1SA3067001|E  -40 10
S36010101|Ga 33 |SA2495001|D -1 8| |SA2626001|L  -12 241 1SA3415001|1Z21 -48 28
S36011101(Ga 33| |SA2498001|D -8 8 L -15 24 1SA3416101|L -2 24
S$36012001(Ga 33]|SA2499001|D - 10 8] |SA2627001|IL - 16 24]|1SA3711101|C -9 6
S36022001(Ga 33 |SA2500001|D -16 8| |ISA2628001|L  -17 24 1SA3840001|F -10 12
S$36024001(Ga 33]|SA2501001|D - 17 8| |SA2629001L  -18 24]|1SA3848001|C - 14 6
S36025001(Ga 33| |SA2502001|D -18 8| ISA2630001|L - 21 24 1SA3852001|1C -16 6
S$36562001|Ga 32| |SA2504001|D - 21 8| |SA2632001(L  -30 24]|SA3855001|F -1 12
S36564001(Ga 32| |SA2506001|D - 26 8| |ISA2633001|L  -33 241 1SA3861101|H1 -19 16
S36663001(A -14 2||sA2507001|D -27 8] |SA2634001|L - 36 24]|SA3887001|F -20 12
S37037001(Z22 -19 30 |ISA2511001|E -2 10| |SA2635001|L  -38 241 |SA3888001|F -21 12

zZ2 -22 30 |SA2512001|E -4 10| |SA2636001|L  -44 241 1SA3889101|H1 - 23 16
S37060001(A -19 2| |ISA2515001|E -5 10| |SA2637001|L - 46 241 1SA3890001|1d -1 20

Wa 31| |SA2516001|E -6 10] |SA2638001|L  -47 241|SA3891001|J -3 20
S37263101(Z1 - 31 28| |SA2523001|E - 26 10] |SA2639001|L - 41 24 1SA3894001|H1 - 37 16
S38212001(H1 -26 16| |ISA2526001|E - 30 10| |ISA2640001|L  -48 24 1SA3923101|K -39 22
S38266000(K - 11 22 |1SA2529101|E - 34 10f |ISA2692101|121 -9 28] |SA3924001|A -2 2
S38274001|L  -32 24 1SA2530001|E - 37 10f |SA2720101|B  -19 4] ISA3946001(K -4 22
S38278001(Z1 -41 28| |SA2531001|E -39 10| |SA2722001|H1 - 44 16] |ISA3965001(F -2 12
S$38300001(z1 -37 28| |SA2532001|E - 45 10] [SA2723001(K - 18 22| |SA3990001|F - 19 12
S38428002(E -19 10| |SA2533001|E  -49 10| |SA2724001|F -34 12| |SA4007001|C -12 6
S39051001(D -12 8| ISA2543001|F -4 12 K -19 22| ISA4009001|F -32 12
S39830101(E  -27 10| |SA2544001|F -6 12| |SA2746201|B -1 41 ISA4011001(F  -35 12
S48204000|C -35 6] ISA2546001|F -8 12| |SA2748001|1B  -13 4] ISA4012001(H1 - 36 16
S48367000(E  -41 10] |SA2551001|F -25 12| |SA2750101|B - 16 4| ISA4026001|H1 - 24 16
S50098101(E -24 10| |SA2553001|F - 16 12| [SA2759101[J -6 20| |SA4028001F -3 12
S51282101|22 -4 30] |SA2554001|F -17 12| |SA2768201|121 - 28 28] |SA4033101|K  -13 22
S51283001(122 -2 30 |SA2555001|F - 27 12| |SA2769101|1Z21 -29 28] |SA4038001|H1 - 14+ 16
SA1120001|B -9 4| ISA2556001|H1 -42 16| |SA2770201|121 - 30 28] |SA4044001|H1 -5 16
SA1174002|D -3 8 H1 -46 16| |SA2791001|E - 11 10| |SA4045001|H1 - 11 16
SA1175002|D -4 8] |SA2560001(H1 -20 16] |SA2793001|E - 14 10 |SA4052101|Ga 32
SA1179001|D -19 8| ISA2562201|H1 -2 16| |ISA2796001|E - 28 10] |SA4089001(B -2 4

D -28 8] |SA2563301(H1 -8 16] |SA2806101(F  -30 12| |SA4149101|D - 31 8

D -30 8| |ISA2565001|H1 - 45 16| |ISA2810401|H1 -1 16] |SA4205101|K -1 22
SA1360101|M - 27 26 |SA2566001|F -14 12] |SA2812401(H1 -7 16| |SA4212001|[L -3 24
SA1686102|H2 - 6* 18| |ISA2567001|H1 - 47 16| |SA2824001|L  -20 24 1SA4213001)1d  -15 20
SA1962001|Z1 -25 28] |SA2568001|H1 -48 16] |SA2861201|B  -23 4| 1SA4214001|B  -20 4
SA1963001|1Z1 -26 28] ISA2571101|d -5 200 |SA2927001|F  -12 12] |SA4215101|K  -12 22
SA1969001(z1 -22 28] |SA2572001|H1 -29 16] |SA2928001|F -28 12| |SA4313001|Z1 - 46 28
SA1971502|M -1 26| |ISA2574001|H1 - 30 16| |ISA2929001|A -4 2| ISA4444001|H1 - 14+ 16
SA1981301|M - 11 26 H1 -33 16 A -17 2| |SA4506001L -34 24
SA1982101|M  -12 26| |SA2575001|H1 - 31 16 A -18 2| |SA4507001|IL -35 24
SA1983201|M -13 26 J -7 20 K -10 22| |SA4537001|1B  -28 4
SA1984001|M  -17 26 |ISA2579001|H1 -9 16 K -15 22| |SA4538001|F -29 12
SA1985001|M -19 26] |SA2582001|121 - 11 28] |SA2937101|B  -22 4| |SA4585001|J -2 20
SA1990101|M  -23 26| |SA2584001|J -8 20| |SA2956001|K -5 22 J -4 20
SA1992101|M - 26 26 |SA2585001|E -12 10] |SA2957001|K -6 22]|SA5026101|K -3 22
SA1994102|M  -29 26 J -10 20| |SA3040001|K -2 22||SA5332001|C -34 6
SA2165001|D -29 8 J -14 20 K -29 221 |SA6152101|F - 11 12
SA2190001|M  -25 26| |SA2587101d - 12 20| |SA3044001|K -36 22| |SA6166001|B -5 4
SA2441101|A -6 2] |SA2590001(z1 -12 28] |SA3045201|K -33 22]|SA6178001|K -8 22
SA2443101|A -8 2| ISA2604001|K - 41 22| |SA3046001|K -34 22| ISA6294101[H1 -39 16
SA2444101|A  -10 2] |SA2605001(K -42 22]|SA3048101|K  -48 22]|SA6301001|H1 -32 16
SA2445101|A - 11 2| |ISA2606101|K - 46 22| ISA3049001|K  -49 22| ISA6307101(H1 -40 16
SA2448101|A -12 2| |SA2607401[L -1 241 |SA3054001|H1 -3 16| ]SA6308001|F - 31 12
SA2463001|B - 21 41 ISA2613001[L -4 24 I1SA3055101|K -7 22| |ISA6378001|L  -40 24
SA2469101|B - 26 4| 1SA2614201|L -5 24 K -37 22]|SA6414001|K  -58 22
SA2475101|C -5 6] |SA2615001L -6 241 |SA3056001|E - 20 10| |SA6415001|K - 26 22
SA2485001|C -17 6] |SA2619001|L -7 241 |SA3058101|B  -29 4| ISA6416001|K - 57 22
SA2486101|1C -19 6] ISA2620001|L -9 241 1SA3059101|1B - 31 41 ISA6417001(H1 - 41 16
SA2489001|C -22 6] |]SA2621001[L  -10 241 |SA3060001|K -30 22]|SA6423001|K -25 22
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CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page
SA6423001(K -56 22
SA6424101|H1 -4 16
SA6425101({H1 -10 16
SA6462001|H1 -6 16
SA6463001(H1 -12 16
SA6468001|K -24 22
SA6472001(K -38 22
SA6473001|K - 51 22
SA6474001(H1 -17 16
SA6475001|K -22 22
SA6592001|E -42 10
SA6609001|1Z2 -26 30
SA6610001(Z2 -12 30

Z2 -13 30
SA6615001(Z2 - 16 30
SA7540001|K - 21 22
SA7548001(K -28 22
SA7607101|D -5 8
SA8239201(Z1 -3 28
SA8503001|M -10 26
SA8507001(M -8 26
SA8508001|M -3 26
SA8509001(M -24 26
SA8510101|M - 21 26
SA8511101|M -5 26
SA8512101|M  -22 26
SA8893101|1C -1 6
SA8982202|M -35 26
SA9563001(M -7 26
SA9826001|1A -20 2

Wa 31
SA9943001|1Z1 -20 28
SA9957001(A -22 2

Wa 31
SA9957002(A -23 2

Wa 31
SB0687001(Z1 -14 28
SB0769001|H2 -1 18
SB1270001(Z1 -5 28

Wa 31
SB1271001(Z1 -4 28

Wa 31
SB1308001(A -3 2
SB1413001(E -33 10
SB1414001(Z1 -8 28
SB1423001|C -2 6
SB1425001|C -3 6
SB1426001|C -6 6
SB1427001|C -10 6
SB1437001|C -27 6
SB1438001|C -29 6
SB1439001|D -7 8
SB1440001(E - 31 10
SB1445001(F -24 12
SB1447001(H1 -18 16
SB1484001|B -4 4

J -9 20
SB1485001(B -3 4
SB1536001(B - 17 4

J -13 20
SB1639001|M -6 26
SB2330001(H1 -21 16
SB2450101(A -13 2
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